
SERVICE
www.becker-international.com

Sales and service network

Ersatzteilliste
Spare parts list
Liste de pièces de rechange
Listino pezzi di ricambio
Lista de piezas de recambio
Lista de peças sobresselentes
Reserveonderdelenlijst
Atsarginių dalių sąrašas
Varuosad nimekirja
Rezerves daļu saraksts

SERVICE

M
a

d
e

 i
n

  
  

  
G

e
rm

a
n

y

year

No

min
-1

kW

m /h3

mbar

mbar

type

speed

power required

inlet capacity

vacuum

pressure +

-

Hzfrequencyfrequency

D-42279 Wuppertal

www.becker-international.com

XXXX

XXXX
XXXX
XXXX
XXXX

Index
Variante

XXXX

XXXX

Wartung
Maintenance
Entretien
Manutenzione
Mantenimiento

1

Reservedelsliste
Reservdelslista 
Varaosaluettelo
Reservedelsliste
Wykaz części zamiennych
Tartalékalkatrész lista
Seznam náhradních dílů
Seznam nadomestnih delov
Zoznam náhradných dielov
Rezervni dijelovi popis

Lista pieselor de schimb
Páirteanna spártha liosta 
Κατάλογος ανταλλακτικών
Yedek parça listesi
Списък на резервните части
Перечень запасных частей
スペアパーツリスト
예비 부품 목록
备用零件目录

28
00

00
59

10
0 

 0
5/

20
16

Index (-)

U 5.70 AXXXXXXX
U 5.70-XX

310

301

302

631

516
515

500
116

115
205

113
114

950
111

280 282281 102

621

109

117
101

104
103

110
105

541
550

570

601

603 604

230
207

233

252
251

240

241

242

270

402

303

321
320

903

401

906

322

940
110

105
104

111

116

205

104

105

541

104

211

105

(576)

233

222

262
263

103322

225

224

(108)

302

516
515

115

280 281

105

111

603 604

207

241

242

231
232

402

631

110

113
114

111

282 102

621

621

117
101

550

601

230

258

252
251

240

270

209

321

201

110

531
532

560
560.1 605

606

602

535

261

208
207

210

214

215
216

221

523

213

212

227
226

228

Pos. Menge
Quantity
Quantité
Quantità
Cantidad

Bestell-Nr.
Ident No.
No. Identification
No. Identificazione
No. de pedido

Bezeichnung
Description
Designation
Designazione
Descripcion

K1 1 566500 59200 Wartungssatz, Maintenance kit, Kit de maintenance, Kit di manutenzione, Kit de 
manteniniento

K2 1 549000 59200 Dichtungssatz, Complete set of seals, Jeu de joints complet, Kit di guarnizioni 
completo, Kit de juntas completo

K3 1 566100 54200 Ölschauglassatz, Oil sight glass kit, Ensemble de voyant d‘huile, Kit di spia livello 
olio, Kit de mirilla de aceite

K4 1 566300 59200 Reparatursatz, Repair kit, Kit de réparation, Kit di riparazione, Kit de reparación

K5 1 966900 54200 Schraubensatz, Screw kit, Kit de visserie, Kit di viti, Kit de tornillo
1) 1 kg H08538 FoMBLIN Y LVAC 25/6

1) Spezialöl für die Sauerstoff-Anwendung (U 5.70 MAPACK) / Special oil for oxygen applications / Huile spéciale pour applications à oxygène / Olio speciale per appli-
cazioni con ossigeno / Aceite especial para aplicaciones de oxígeno

Füllmenge / filling capacity / capacité de remplissage / capacità di riempimento / capacidad de llenado U 5.70 = 3,8 kg (max.)

www.becker-international.com



www.becker-international.com

SE
R

VI
C

E

B

H A
D

A
A

u

ø
a

ø
d

h

A

H

Standard

310

301

302

631

516
515

500
116

115
205

113
114

950
111

280 282281 102

621

109

117
101

104
103

110
105

541
550

570

601

603 604

230
207

233

252
251

240

241

242

270

402

303

321
320

903

401

906

322

940
110

105
104

111

116

205

104

105

541

104

211

105

(576)

233

222

262
263

103322

225

224

(108)

302

516
515

115

280 281

105

111

603 604

207

241

242

231
232

402

631

110

113
114

111

282 102

621

621

117
101

550

601

230

258

252
251

240

270

209

321

201

110

531
532

560
560.1 605

606

602

535

261

208
207

210

214

215
216

221

213

212

227
226

228

523

Index (-)

U 5.70

2



www.becker-international.com

- Pos.   
U

 5
.7

0 K1 566500 59200
K2 549000 59200
K3 566100 54200
K4 566300 59200
K5 966900 54200

101 000100 54100
102 020000 54200
103 K4

(900510 00003)
104 K2, K4
105 K2, K4
108 K4
109 K4
110 948742 00000
111 K5
113 029100 54200
114 033900 54200
115 K5
116 K2, K4
117 947732 00000
201 002401 59200
205 K2, K4
207 K2, K4
208 001700 54200
209 064800 54200
210 K2, K4
211 K2, K4
212 936352 00000
213 012210 59200
214 K1, K4
215 K5
216 K5
221 034104 99628
222 K1, K4
223 921500 50000
224 K4
225 K4
226 521600 59200
227 K1, K4
228 521601 59200
231 K5
232 K5
233 K1, K2, K4
240 003702 59200
241 K5
242 K5
251 034100 99559
252 567803 01559
258 003300 54200
261 K3, K4
262 K3, K4
263 K3, K4
280 K5
281 K5
282 947105 00000
301 053200 54200
302 K5
303 947628 01000
310 502300 54200

- Pos.   

320 016801 54200
321 901809 00000
322 K4

(902200 54200)
401 014900 54100
402 K5
500 537500 54200
515 K5
516 K5
523 012201 54200
531 K2, K4
532 012219 26200
535 009400 19000
541 K2, K4
550 012203 54200
560 548400 54200

560.1 548401 54200
570 768750 99626
576 K1, K4
601 018300 54200
602 020800 54200
603 K5
604 K5
605 K5
606 K5
621 741310 60000
631 948802 00000
701 916801 99691
903 945331 00000
906 902100 54100
940 500800 54200
950 500700 54200

1100 - Pos.: 20, 24, 62, 75, 76, 85, 86, 104, 125, 126, 127, 146, 288
2) quantité nécessaire / entretien

3

 
INDEX

Bestell Nr. Beschreibung
 WARTUNgSATZ 1)

DICHTUNgSSATZ 2) 

ÖLSCHAUgLASSATZ 3)

REPARATURSATZ 4)

SCHRAUBENSATZ 5)

GEHäUSE
KOlbEn
SCHIEbERSATZ

O-RInG
O-RInG
GlEITlAGER
WEllEnDICHTRInG
PASSKERbSTIfT
InnEnSECHSKAnTSCHRAUbE - M8X25
VEnTIlfänGER
VEnTIlPlATTE
InnEnSECHSKAnTSCHRAUbE - M6X10
O-RInG
PASSfEDER
ÖlbEHälTER
O-RInG
DICHTUnG
ÖlbEHälTERDECKEl HInTEn
ADAPTER
O-RInG
SCHEIbE
GERADE SCHOTTVERSCHRAUbUnG
lEITUnG InTERn
ÖlfIlTER
SCHEIbE 
InnEnSECHSKAnTSCHRAUbE - M6X50
AnKERSCHRAUbE
lUfTEnTÖlElEMEnT
HAnDGRIff
GRObAbSCHEIDER
fIlTERblECH
nACHAbSCHEIDER
fIlTERPADS
bODEnblECH
SCHEIbE 
InnEnSECHSKAnTSCHRAUbE - M6X50
DICHTUnG
WARTUnGSDECKEl
SCHEIbE 
InnEnSECHSKAnTSCHRAUbE M6X65
GElEnKbOlZEn
SCHWIMMER
DüSE
SCHRAUbDECKEl
ÖlSCHAUGlAS MIT DICHTUnG
VERSCHlUSSSCHRAUbE
STIfTSCHRAUbE - M8X20
SCHEIbE
SECHSKAnTMUTTER
lATERnE
InnEnSECHSKAnTSCHRAUbE - M8X25
ZylInDERSTIfT
KUPPlUnGSHälfTE MIT VEnTIlATOR

 
INDEX

Bestell Nr. Beschreibung

SPAnnSCHEIbE
WEllEnEnDSCHRAUbE
KUPPlUnGSSCHEIbE

MOTORflAnSCH
InnEnSECHSKAnTSCHRAUbE - M8X25
SAUGVEnTIl KOMPlETT
SCHEIbE 
InnEnSECHSKAnTSCHRAUbE - M6X25
ÖllEITUnG
SCHEIbE
RüCKSAUGlEITUnG
KUGElSTüCKSCHRAUbE
KUPfERRInG
GASbAllASTlEITUnG
HOHlSCHRAUbE MIT DüSE (STAnDARD)
HOHlSCHRAUbE MIT DüSE (bEI HÖHERER lUfTfEUCHTIGKEIT)
GASbAllAST KOMPlETT
fIlTERPATROnE
HAUbE
lUfTlEITHAUbE
SCHEIbE
InnEnSECHSKAnTSCHRAUbE - M8X35
SCHEIbE
InnEnSECHSKAnTSCHRAUbE - M6X65
GUMMI PUffER
RInGSCHRAUbE - M10
WARTUnGSAnZEIGER - OPTIOnAl
InnEnSECHSKAnTSCHRAUbE - M8X25
KUPPlUnGSnAbE AnTRIEbSSEITIG
SEITEnDECKEl KOMPlETT, A-SEITE
SEITEnDECKEl KOMPlETT, b-SEITE

1) K1 - 566500 59200  Pos.: 214, 222, 227, 233, 576
2) K2 - 549000 59200  Pos.: 104, 105, 109, 116, 205, 207, 210, 211, 233, 531, 541  
3) K3 - 566100 54200  Pos.: 261, 262, 263
4) K4 - 566300 59200  Pos.: K1, K2, K3 + 103, 108, 224, 225, 322
5) K5 - 966900 54200  Pos.: 111, 115, 215, 216, 231, 232, 241, 242, 280, 281, 302, 402, 515, 516, 603, 604, 605, 606e



www.becker-international.com

- Pos.   
U

 5
.7

0 K1 566500 59200
K2 549000 59200
K3 566100 54200
K4 566300 59200
K5 966900 54200

101 000100 54100
102 020000 54200
103 K4

(900510 00003)
104 K2, K4
105 K2, K4
108 K4
109 K4
110 948742 00000
111 K5
113 029100 54200
114 033900 54200
115 K5
116 K2, K4
117 947732 00000
201 002401 59200
205 K2, K4
207 K2, K4
208 001700 54200
209 064800 54200
210 K2, K4
211 K2, K4
212 936352 00000
213 012210 59200
214 K1, K4
215 K5
216 K5
221 034104 99628
222 K1, K4
223 921500 50000
224 K4
225 K4
226 521600 59200
227 K1, K4
228 521601 59200
231 K5
232 K5
233 K1, K2, K4
240 003702 59200
241 K5
242 K5
251 034100 99559
252 567803 01559
258 003300 54200
261 K3, K4
262 K3, K4
263 K3, K4
280 K5
281 K5
282 947105 00000
301 053200 54200
302 K5
303 947628 01000
310 502300 54200

- Pos.   

320 016801 54200
321 901809 00000
322 K4

(902200 54200)
401 014900 54100
402 K5
500 537500 54200
515 K5
516 K5
523 012201 54200
531 K2, K4
532 012219 26200
535 009400 19000
541 K2, K4
550 012203 54200
560 548400 54200

560.1 548401 54200
570 768750 99626
576 K1, K4
601 018300 54200
602 020800 54200
603 K5
604 K5
605 K5
606 K5
621 741310 60000
631 948802 00000
701 916801 99691
903 945331 00000
906 902100 54100
940 500800 54200
950 500700 54200

1100 - Pos.: 20, 24, 62, 75, 76, 85, 86, 104, 125, 126, 127, 146, 288
2) quantité nécessaire / entretien

4

 
INDEX

Ident No. Description
 MAINTENANCE KIT 1) 

SET oF SEALS 2)

oIL SIgHT gLASS KIT 3)

REPAIR KIT 4)

SCREW KIT 5) 

PUMP bODy
ROTOR
ROTOR VAnE KIT

O-RInG SEAl
O-RInG SEAl
SlIDE bEARInG
SHAfT SEAlInG RInG
GROOVED PIn
HEX HEAD SCREW - M8X25
VAlVE KEEPER
VAlVE PlATE 
HEX HEAD SCREW - M6X10
O-RInG SEAl
KEy
OIl TAnK
O-RInG SEAl
GASKET
OIl TAnK CAP
ADAPTER
O-RInG SEAl
WASHER
STRAIGHT fITTInG
PIPE
OIl fIlTER
WASHER 
HEX HEAD SCREW - M6X50
AnCHORInG SCREW
OIl SEPARATInG ElEMEnT
HAnDlE
COARSE SEPARATOR
fIlTER STRAInER
SECOnDARy SEPARATOR
fIlTER PADS
bOTTOM PlATE
WASHER 
HEX HEAD SCREW - M6X50
GASKET
MAInTEnAnCE COVER
WASHER 
HEX HEAD SCREW M6X65
PIVOT PIn
flOAT
nOZZlE
SCREW CAP
OIl SIGHT GlASS WITH GASKET
SCREW PlUG
STUD - M8X20
WASHER
HEX-nUT
COnnECTIOn flAnGE
HEX HEAD SCREW - M8X25
CylInDER PIn
COUPlInG WITH fAn

 
INDEX

Ident No. Description

TIGHTEnInG DISC
SHAfT EnD bOlD
COUPlInG DISC

MOTOR flAnGE
HEX HEAD SCREW - M8X25
SUCTIOn VAlVE COMPlETEly
WASHER 
HEX HEAD SCREW - M6X25
OIl PIPE
WASHER
OIl RETURn PIPE
HOllOW HOlDInG SCREW
COPPER SEAlInG RInG
GAS bAllAST PIPInG
HOllOW SCREW WITH nOZZlE (STAnDARD)
HOllOW SCREW WITH nOZZlE (AT HIGHER AIR HUMIDITy)
GAS bAllAST COMPlETEly
fIlTER CARTRIDGE
HOOD
AIR GUIDE HOOD
WASHER
HEX HEAD SCREW - M8X35
WASHER
HEX HEAD SCREW - M6X65
bUMPER
EyE bOlT
MAInTEnAnCE InDICATOR - OPTIOnAl
HEX HEAD SCREW - M8X25
COUPlInG (MOT)
SIDE SHIElD COMPlETEly, DRIVE SIDE
SIDE SHIElD COMPlETEly

1) K1 - 566500 59200  Pos.: 214, 222, 227, 233, 576
2) K2 - 549000 59200  Pos.: 104, 105, 109, 116, 205, 207, 210, 211, 233, 531, 541  
3) K3 - 566100 54200  Pos.: 261, 262, 263
4) K4 - 566300 59200  Pos.: K1, K2, K3 + 103, 108, 224, 225, 322
5) K5 - 966900 54200  Pos.: 111, 115, 215, 216, 231, 232, 241, 242, 280, 281, 302, 402, 515, 516, 603, 604, 605, 606e



www.becker-international.com

- Pos.   
U

 5
.7

0 K1 566500 59200
K2 549000 59200
K3 566100 54200
K4 566300 59200
K5 966900 54200

101 000100 54100
102 020000 54200
103 K4

(900510 00003)
104 K2, K4
105 K2, K4
108 K4
109 K4
110 948742 00000
111 K5
113 029100 54200
114 033900 54200
115 K5
116 K2, K4
117 947732 00000
201 002401 59200
205 K2, K4
207 K2, K4
208 001700 54200
209 064800 54200
210 K2, K4
211 K2, K4
212 936352 00000
213 012210 59200
214 K1, K4
215 K5
216 K5
221 034104 99628
222 K1, K4
223 921500 50000
224 K4
225 K4
226 521600 59200
227 K1, K4
228 521601 59200
231 K5
232 K5
233 K1, K2, K4
240 003702 59200
241 K5
242 K5
251 034100 99559
252 567803 01559
258 003300 54200
261 K3, K4
262 K3, K4
263 K3, K4
280 K5
281 K5
282 947105 00000
301 053200 54200
302 K5
303 947628 01000
310 502300 54200

- Pos.   

320 016801 54200
321 901809 00000
322 K4

(902200 54200)
401 014900 54100
402 K5
500 537500 54200
515 K5
516 K5
523 012201 54200
531 K2, K4
532 012219 26200
535 009400 19000
541 K2, K4
550 012203 54200
560 548400 54200

560.1 548401 54200
570 768750 99626
576 K1, K4
601 018300 54200
602 020800 54200
603 K5
604 K5
605 K5
606 K5
621 741310 60000
631 948802 00000
701 916801 99691
903 945331 00000
906 902100 54100
940 500800 54200
950 500700 54200

1100 - Pos.: 20, 24, 62, 75, 76, 85, 86, 104, 125, 126, 127, 146, 288
2) quantité nécessaire / entretien

5

 
INDICE

No. Identification Designation
 KIT DE MAINTENANCE 1) 

JEU DE JoINTS 2)

ENSEMBLE DE VoYANT D‘HUILE 3)

KIT DE RéPARATIoN 4)

KIT DE VISSERIE 5) 

CORP DE POMPE
PISTOn
KIT DE PAlETTES

JOInT TORIqUE
JOInT TORIqUE
PAlIER lISSE 
bAGUE D‘éTAnCHEITé  
GOUPIllE CAnnEléE 
VIS AllEn - M8X25
PlAqUE D‘ARRêT
PlAqUE DES VAnnES  
VIS AllEn - M6X10
JOInT TORIqUE
ClAVETTE
RéSERVOIR D‘HUIlE
JOInT TORIqUE
JOInT
COUVERClE DU RéSERVOIR D‘HUIlE
ADAPTATEUR
JOInT TORIqUE
ROnDEllE
RACCORD à VIS
TUyAU
fIlTRE D‘HUIlE
ROnDEllE 
VIS AllEn - M6X50
VIS D‘AnCRAGE
ElEMEnT SEPARATIOn HUIlE
POIGnEE
SEPARATEUR A GROS
lAMIERA DA fIlTRO
SéPARATEUR SECOnDAIRE
TAMPOnS fIlTRAnTS
TôlE DE fOnD 
ROnDEllE 
VIS AllEn - M6X50
JOInT
COUVERClE DE MAInTEnAnCE
ROnDEllE 
VIS AllEn M6X65
AXE DE CHARnIèRE
flOTTEUR
AJUTAGE
COUVERClE à VIS
VOyAnT D‘HUIlE AVEC JOInT
bOUCHOn fIlETé
GOUJOn PRISOnnIER - M8X20
ROnDEllE
éCROU HEXAGOnAl
bRIDE DE RACCORDEMEnT
VIS AllEn - M8X25
CHEVIllE CylInDRIqUE 
ACCOUPlEMEnT AVEC VEnTIlATEUR

 
INDICE

No. Identification Designation

ROnDEllE DE SERRAGE
VIS bOUT D‘ARbRE
DISqUE D’ACCOUPlEMEnT

bRIDE DU MOTEUR
VIS AllEn - M8X25
SOUPAPE D‘ASPIRATIOn COMPlèTEMEnT
ROnDEllE 
VIS AllEn - M6X25
TUyAU D‘HUIlE
ROnDEllE
TUyAU D‘HUIlE
VIS CREUSE DE fIXATIOn
bAGUE D‘éTAnCHéITé En CUIVRE
TUyAU l‘ESTE D‘AIR
VIS CREUSE AVEC AJUTAGE (STAnDARD)
VIS CREUSE AVEC AJUTAGE (PlUS HAUT HUMIDITé D‘AIR)
l‘ESTE D‘AIR COMPlèTEMEnT
CARTOUCHE fIlTRAnTE
CAPOT
CAPOT DE CAnAlISATIOn DE l’AIR
ROnDEllE
VIS AllEn - M8X35
ROnDEllE
VIS AllEn - M6X65
AMORTISSEUR CAOUTCHOUC
AnnEAU à VIS
EnTRETIEn AnnOnCEURS - En OPTIOn
VIS AllEn - M8X25
ACCOUPlEMEnT (MOT)
CAPOT lATéRAl COMPlèTEMEnT, CôTé EnTRAînEMEnT
CAPOT lATéRAl COMPlèTEMEnT

1) K1 - 566500 59200  Pos.: 214, 222, 227, 233, 576
2) K2 - 549000 59200  Pos.: 104, 105, 109, 116, 205, 207, 210, 211, 233, 531, 541  
3) K3 - 566100 54200  Pos.: 261, 262, 263
4) K4 - 566300 59200  Pos.: K1, K2, K3 + 103, 108, 224, 225, 322
5) K5 - 966900 54200  Pos.: 111, 115, 215, 216, 231, 232, 241, 242, 280, 281, 302, 402, 515, 516, 603, 604, 605, 606e



www.becker-international.com

- Pos.   
U

 5
.7

0 K1 566500 59200
K2 549000 59200
K3 566100 54200
K4 566300 59200
K5 966900 54200

101 000100 54100
102 020000 54200
103 K4

(900510 00003)
104 K2, K4
105 K2, K4
108 K4
109 K4
110 948742 00000
111 K5
113 029100 54200
114 033900 54200
115 K5
116 K2, K4
117 947732 00000
201 002401 59200
205 K2, K4
207 K2, K4
208 001700 54200
209 064800 54200
210 K2, K4
211 K2, K4
212 936352 00000
213 012210 59200
214 K1, K4
215 K5
216 K5
221 034104 99628
222 K1, K4
223 921500 50000
224 K4
225 K4
226 521600 59200
227 K1, K4
228 521601 59200
231 K5
232 K5
233 K1, K2, K4
240 003702 59200
241 K5
242 K5
251 034100 99559
252 567803 01559
258 003300 54200
261 K3, K4
262 K3, K4
263 K3, K4
280 K5
281 K5
282 947105 00000
301 053200 54200
302 K5
303 947628 01000
310 502300 54200

- Pos.   

320 016801 54200
321 901809 00000
322 K4

(902200 54200)
401 014900 54100
402 K5
500 537500 54200
515 K5
516 K5
523 012201 54200
531 K2, K4
532 012219 26200
535 009400 19000
541 K2, K4
550 012203 54200
560 548400 54200

560.1 548401 54200
570 768750 99626
576 K1, K4
601 018300 54200
602 020800 54200
603 K5
604 K5
605 K5
606 K5
621 741310 60000
631 948802 00000
701 916801 99691
903 945331 00000
906 902100 54100
940 500800 54200
950 500700 54200

1100 - Pos.: 20, 24, 62, 75, 76, 85, 86, 104, 125, 126, 127, 146, 288
2) quantité nécessaire / entretien

6

 
INDICE

No. Identificazione Designazione
 KIT DI MANUTENZIoNE 1) 

KIT DI gUARNIZIoNI 2)

KIT DI SPIA LIVELLo oLIo 3)

KIT DI RIPARAZIoNE 4)

KIT DI VITI 5) 

CARCASSA
ROTORE
KIT DI PAlETTE

GIUnTO CIlInDRICO DI TEnUTA
GIUnTO CIlInDRICO DI TEnUTA 
CUSCInETTO A STRISCIAMEnTO
AnEllO DI GUARnIZIOnE
SPInA SCAnAlATA
VITE ESAGOnAlE InTERnA - M8X25
lIMITATORE DEllA VAlVOlA
PIASTRA VAlVOlE
VITE ESAGOnAlE InTERnA - M6X10
GIUnTO CIlInDRICO DI TEnUTA 
CHIAVETTA
SERbATOIO DEll‘OlIO
GIUnTO CIlInDRICO DI TEnUTA
GIUnTO
COPERCHIO DEl SERbATOIO OlIO
ADATTATORE
GIUnTO CIlInDRICO DI TEnUTA
ROnDEllA
COllEGAMEnTO A VITE
COnDOTTO
fIlTRO D‘OlIO
ROnDEllA 
VITE ESAGOnAlE InTERnA - M6X50
CHIAVARDA D‘AnCORAGGIO
CARTUCCIA SEPARATORE OlIO
MAnETTA
SEPARATORE GROSSOlAnO
STACCIO PAnnO DA fIlTRO
SEPARATORE SECOnDARIA
STUOIA fIlTRAnTE
PAnnEllO PIAnO
ROnDEllA 
VITE ESAGOnAlE InTERnA - M6X50
GIUnTO
COPERCHIO DI MAnUTEnZIOnE
ROnDEllA 
VITE ESAGOnAlE InTERnA M6X65
PERnO DI SnODO
GAllEGGIAnTE
UGEllO
COPERCHIO A VITE
SPIA lIVEllO OlIO COn GUInTO
TAPPO A VITE
VITE PRIGIOnIERA - M8X20
ROnDEllA
DADO ESAGOnAlE
flAnGIA DI RACCORDE
VITE ESAGOnAlE InTERnA - M8X25
SPInA CIlInDRICA
GUInTO COn VEnTIlATORE

 
INDICE

No. Identificazione Designazione

ROnDEllA DI SERRAGGIO
VITE DI CHIUSURA AlbERO
DISCO GUInTO

flAnGIA MOTORE
VITE ESAGOnAlE InTERnA - M8X25
VAlVOlA ASPIRAnTE COMPlETAMEnTO
ROnDEllA 
VITE ESAGOnAlE InTERnA - M6X25
COnDOTTO OlIO
ROnDEllA
COnDOTTO OlIO
VITE PASSAGGIO OlIO
AnEllO DI TEnUTA DI RAME
COnDOTTO VAlVOlA DI ZAVORATRICE
VITE CAVA COn UGEllO (STAnDARD)
VITE CAVA COn UGEllO (MAGGIORE UMIDITà DEll‘ARIA)
VAlVOlA DI ZAVORATRICE COMPlETAMEnTO
CAnnUCCIA fIlTRAnTE
CAPOTTA
CAPPOTTA DEl COnDOTTA ARIA
ROnDEllA
VITE ESAGOnAlE InTERnA - M8X35
ROnDEllA
VITE ESAGOnAlE InTERnA - M6X65
PInGEnTE DI GOMMA
VITE AD AnEllO
InDICATORI DI MAnUTEnZIOnE - OPTIOnAlE
VITE ESAGOnAlE InTERnA - M8X25
GIUnTO (MOT)
COPERCHIO lATERAlE COMPlETAMEnTO, lATO AZIOnAMEnTO
COPERCHIO lATERAlE COMPlETAMEnTO

1) K1 - 566500 59200  Pos.: 214, 222, 227, 233, 576
2) K2 - 549000 59200  Pos.: 104, 105, 109, 116, 205, 207, 210, 211, 233, 531, 541  
3) K3 - 566100 54200  Pos.: 261, 262, 263
4) K4 - 566300 59200  Pos.: K1, K2, K3 + 103, 108, 224, 225, 322
5) K5 - 966900 54200  Pos.: 111, 115, 215, 216, 231, 232, 241, 242, 280, 281, 302, 402, 515, 516, 603, 604, 605, 606e



www.becker-international.com

- Pos.   
U

 5
.7

0 K1 566500 59200
K2 549000 59200
K3 566100 54200
K4 566300 59200
K5 966900 54200

101 000100 54100
102 020000 54200
103 K4

(900510 00003)
104 K2, K4
105 K2, K4
108 K4
109 K4
110 948742 00000
111 K5
113 029100 54200
114 033900 54200
115 K5
116 K2, K4
117 947732 00000
201 002401 59200
205 K2, K4
207 K2, K4
208 001700 54200
209 064800 54200
210 K2, K4
211 K2, K4
212 936352 00000
213 012210 59200
214 K1, K4
215 K5
216 K5
221 034104 99628
222 K1, K4
223 921500 50000
224 K4
225 K4
226 521600 59200
227 K1, K4
228 521601 59200
231 K5
232 K5
233 K1, K2, K4
240 003702 59200
241 K5
242 K5
251 034100 99559
252 567803 01559
258 003300 54200
261 K3, K4
262 K3, K4
263 K3, K4
280 K5
281 K5
282 947105 00000
301 053200 54200
302 K5
303 947628 01000
310 502300 54200

- Pos.   

320 016801 54200
321 901809 00000
322 K4

(902200 54200)
401 014900 54100
402 K5
500 537500 54200
515 K5
516 K5
523 012201 54200
531 K2, K4
532 012219 26200
535 009400 19000
541 K2, K4
550 012203 54200
560 548400 54200

560.1 548401 54200
570 768750 99626
576 K1, K4
601 018300 54200
602 020800 54200
603 K5
604 K5
605 K5
606 K5
621 741310 60000
631 948802 00000
701 916801 99691
903 945331 00000
906 902100 54100
940 500800 54200
950 500700 54200

1100 - Pos.: 20, 24, 62, 75, 76, 85, 86, 104, 125, 126, 127, 146, 288
2) quantité nécessaire / entretien

7

 
ÌNDICE

No. De pedido Descripción
 KIT DE MANTENINIENTo 1) 

KIT DE JUNTAS 2)

KIT DE MIRILLA DE ACEITE 3)

KIT DE REPARACIóN 4)

KIT DE ToRNILLo 5) 

CARCASA
éMbOlO
KIT DE EMPUJADOR

JUnTA TOROIDAl
JUnTA TOROIDAl
COJInETE DE ROZAMIEnTO
AnIllO DE RETén RADIAl
PASADOR RAnURADO
TORnIllO HEXAGOnAl InTERIOR - M8X25
PlACA DE TOPE
PlACA DE VálVUlA
TORnIllO HEXAGOnAl InTERIOR - M6X10
JUnTA TOROIDAl
CHAVETA
RECIPIEnTE DE ACEITE
JUnTA TOROIDAl
JUnTA
TAPA DE RECIPIEnTE DE ACEITE
ADAPTADOR
JUnTA TOROIDAl
ARAnDElA
RACOR ROSCADO
COnDUCTO
fIlTRO DE ACEITE
ARAnDElA 
TORnIllO HEXAGOnAl InTERIOR - M6X50
TORnIllO DE AnClAJE
ElEMEnTO DE DESACEITAR DE AIRE
EMPUÑADURA
SEPARADOR DE SólIDOS GRUESOS
CHAPA DE fIlTRO
SEPARADOR SECUnDARIO
ESTERA fIlTRAnTE
CHAPA DE fOnDO
ARAnDElA 
TORnIllO HEXAGOnAl InTERIOR - M6X50
JUnTA
CUbIERTA DE MAnTEnIMIEnTO
ARAnDElA 
TORnIllO HEXAGOnAl InTERIOR M6X65
bUlón DE ARTICUlACIón
flOTADOR
TObERA
TAPA DE ROSCA
CRISTAl MIRIllA DE ACEITE COn JUnTA
TAPón ROSCADO
ESPáRRAGO - M8X20
ARAnDElA
TUERCA HEXAGOnAl
fAROl
TORnIllO HEXAGOnAl InTERIOR - M8X25
PASADOR CIlínDRICO
ACOPlAMIEnTO DE SOPlADO COn VálVUlA

 
ÌNDICE

No. De pedido Descripción

DISCO DE REfUERZO
TORnIllO TEERMInAl DE ARbOl
DISCO DE ACOPlAMIEnTO

bRIDA DEl MOTOR
TORnIllO HEXAGOnAl InTERIOR - M8X25
VálVUlA DE ASPIRACIón COMPlETAMEnTE
ARAnDElA 
TORnIllO HEXAGOnAl InTERIOR - M6X25
COnDUCTO DE ACEITE
ARAnDElA
COnDUCTO DE RETROAlIMEnTACIón DE ACEITE
TORnIllO DE PIEZA ESféRICA
AnIllO DE JUnTA DE CObRE
COnDUCTO VálVUlA DE lASTRE DE GAS
TORnIllO HUECO COn TORnIllO HUECO (STAnDARD)
                              ̋                         (MAyOR HUMEDAD DEl AIRE)
VálVUlA DE lASTRE DE GAS COMPlETAMEnTE
CARTUCHO fIlTRAnTE
CUbIERTA
CAPERUZA COnDUCTOR DE AIRE
ARAnDElA
TORnIllO HEXAGOnAl InTERIOR - M8X35
ARAnDElA
TORnIllO HEXAGOnAl InTERIOR - M6X65
AMORTIGUADOR DE CAUCHO
TORnIllO COn AnIllA
InDICADORES DE MAnTEnIMIEnTO- OPCIOnAl
TORnIllO HEXAGOnAl InTERIOR - M8X25
MITAD DE ACOPlAMIEnTO (MOT)
CUbIERTA lATERAl COMPlETAMEnTE, lADO DE ACCIOnAMIEnTO
CUbIERTA lATERAl COMPlETAMEnTE

1) K1 - 566500 59200  Pos.: 214, 222, 227, 233, 576
2) K2 - 549000 59200  Pos.: 104, 105, 109, 116, 205, 207, 210, 211, 233, 531, 541  
3) K3 - 566100 54200  Pos.: 261, 262, 263
4) K4 - 566300 59200  Pos.: K1, K2, K3 + 103, 108, 224, 225, 322
5) K5 - 966900 54200  Pos.: 111, 115, 215, 216, 231, 232, 241, 242, 280, 281, 302, 402, 515, 516, 603, 604, 605, 606e


